
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 95:3 | Issue 3 2022

BB

www.ohiowea.org 

INSPECTING  
100-YEAR-OLD SEWERS
READ MORE pg. 56-63

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2022

CLOGGED PUMPS?
Tackle wipes and large debris with these 
[...]
I’m kind of introverted at the core but I’ve learned 

over the years to put myself out there and try new 

things. Do whatever you’re asked to do, do more 

than you’re asked to do. If you’re asked to take the 

trash out, take the trash out and then also ask to 

sweep the floor. Do whatever you can do to help 

your employer and you’ll succeed. 

STAFF: What qualities do you think make a good 

leader? 

FOX: Willingness to listen, I think is number one, 

because we don’t have all the answers and there’s 

a lot of smart people in this industry that have 

answers if we’re just willing to listen and learn from 

them. 

Secondly, be open to change. The old cliché ‘Change 

is the only thing that’s constant in this world’ is true, 

especially in our industry because things change 

rapidly all the time. Sometimes people get stuck in 

ruts so if you’re not willing to change, it makes it 

difficult to make progress. 

Number three is to over communicate. Be a 

proponent of proactive dialog and that term dialog 

is a two-way street. I want to hear what you have 

to say and you should be hearing what I have to 

say. I think the more we communicate, the more 

information we have shared and the better it is for 

everybody. 

STAFF: How did you first get involved with OWEA? 

FOX: When I was probably 8 or 10 years old I 

went to a state conference with my dad and mom 

in Cincinnati. It’s kind of ironic and humbling to 

see some of the people that I met back then that 

are still in the industry that I’m now dealing with 

and communicating with. It’s kind of been a weird 

experience to grow from a child to adult in this 

industry. 

From a professional standpoint I got involved in 

2004 right off the bat. Matt Boone was one of the 

first people that kind of grabbed my arm to get me 

involved in the young professionals committee 

for Southeast OWEA. We were trying to grow 

that committee and grow our membership. We 

had golf outings and happy hours with the hope 

that members would gravitate into the other 

committees and executive committee. After that 

I transitioned into helping out with some of the 

other committees and then on to the Executive 

Committee for Southeast OWEA to where I’m at 

now. 

STAFF: Would you say that OWEA has helped you 

in your professional career? 

FOX: Yeah, tremendously. Back to what I said 

earlier, the networking opportunities. In my 

Fireside Chat



34                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2022

president’s message I spoke about the things that 

OWEA does for you. It creates public speaking 

opportunities, it creates the ability for you to be 

organized and have time management skills, and 

just getting to know the people throughout the 

state and even the regulators. The people that I’ve 

met in EPA and all the connections that you make 

are invaluable when you’re going through the daily 

struggles of what we do every day. 

STAFF: What are your goals as the new OWEA 

President? 

FOX: I think continuing with what’s been set in 

motion over the last several years is number one 

because I’ve learned on the board, a lot of things 

previous presidents put in place, are just now 

coming to fruition. I know some of the goals I 

have and things that I put in place probably won’t 

happen during my tenure, they’ll happen during 

Jeff Lamson’s presidency and others that come 

after him. 

One of the things that we’re going to be rolling out is 

a Diversity Equity and Inclusion Committee. We’re 

going to be rolling that out and hoping to grow it 

within our organization and within the industry. 

WEF created a DE&I committee a few years ago 

and we plan to utilize them as a springboard to 

learn from during its rollout. We already have 

several awesome volunteers to lead this initiative. 

We also have operator training opportunities that 

we’ve got out there. That’s a huge undertaking for 

OWEA, and it’s going to be a multi-year opportunity 

that I think is going to be well-received once we 

can get it in place. 

And state only membership. That’s another one 

that we’re rolling out at OneWater. This has been 

a six to nine month process which is now being 

rolled out. Our goal is to grow membership for folks 

that may not need or be able to afford a full WEF 

membership. There’s going to be a membership 

drive that we have over the next year as well. 

Also, just keeping things going with the hope we 

can keep the Executive Committee’s open and 

honest dialogue and keep everything moving in a 

positive direction for OWEA. 

STAFF: What would you like the membership to 

know about you as their president? 

FOX: To be the president of OWEA is humbling. 

I even said in my President’s Message, I’m just a 

farm kid from a small town in Perry County and to 

grow up and to have this opportunity is extremely 

humbling for me. Anybody can do it. Just put your 

nose to the grind, and do what you need to do, and 

things will happen whether you know that they are 

going to happen or not. 

STAFF: Anything else you’d like to share with the 

membership?

FOX: Feel free as membership to reach out to us. 

The Executive Committee is open to new ideas and 

we’re here to support the membership, so if there 

are things that we can be doing better or things that 

we shouldn’t be doing, by all means, communicate 

that to either your section leadership, to us, or to 

office staff so that we can try to make OWEA better 

and keep moving forward. 

Fireside Chat



www.ohiowea.org                                                                                                                                                     35

parkson.com  1-888-PARKSON
hpthompson.com  
800-597-5099

Represented in Ohio by

A Screen for Every Need
Whether you’re looking for low maintenance or

high capture rates, we have you covered.

Articulating Rake Screen
n Unique bar shape for reduced headloss
n Low maintenance 

Element Screen 
n 3-dimensional screening surface
n High capture rates  

Escalating Screen  
n Self-cleaning bars for low maintenance
n Ultimate downstream protection

Perforated Plate Screen  
n Heavy-duty perforated panels
n Absolute barrier based on size of openings

Screening Mag Ad Full Page 4-21-22.indd   1Screening Mag Ad Full Page 4-21-22.indd   1 4/25/22   3:04 PM4/25/22   3:04 PM



36                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2022

Plant Profile

Inception 1912-1958
Until 1912, the City of Cincinnati was without a 

comprehensive sewerage program. City Council at that 

time passed an ordinance authorizing the Director of 

Public Service and the Chief Engineer to devise a plan 

for the sewerage of the City. To intelligently devise such 

a plan, thorough data concerning the existing conditions 

was compiled. The data gathered, and the conclusion 

reached in a report titled “Progress Report on a Plan 

of Sewerage for the City of Cincinnati”, encompassed 

all phases of the sewerage problem, including the 

possibility of treatment.

In 1938, the necessity of treating Cincinnati sewage 

became a reality. As a result of enabling legislation 

passed by City Council, the City Administration was 

directed to conduct the required surveys to formulate a 

plan for sewage disposal. The resulting survey, “A Report 

Upon a Plan for Disposal of Sewage”, was published 

in 1941. The comprehensive report outlined a seven-

year construction program. The plan called for the 

construction of four sewage treatment plants, eight 

pumping stations, and four interceptor sewers. All four 

plants were to provide primary treatment only. The 

largest of the four Plants, the Mill Creek Works, was to 

Metropolitan Sewer District - Mill Creek
by: Amy Hoerst

Plant Overview



www.ohiowea.org                                                                                                                                                     37

Plant Profile

treat 108MGD of high strength sewage from the highly 

industrialized Mill Creek Valley area. 

The Metropolitan Sewer District of Greater Cincinnati 

(MSDGC) was formed in 1968 as a county sewer district 

under state law governed by an agreement between the 

City of Cincinnati and Hamilton County. MSD has more 

than 600 employees who work for the City of Cincinnati. 

MSD provides wastewater collection and treatment 

for 43 of the 49 communities in Hamilton County, 

Ohio, and small parts of Butler, Clermont, and Warren 

counties. The public sewer system was originally built in 

the 1800s and needs modern upgrades and continued 

improvements to address the challenges of today.

Construction and Improvements 1953- 
2000’s

The Mill Creek Treatment Plant was constructed in 

1953. Treatment processes included coarse screening, 

influent pumping, grit removal, primary settling, 

chlorination, secondary thickening, dewatering, and 

incineration. To comply with the Clean Water Act in 

1972, additional treatment processes were added- 

gravity thickeners, thermal conditioning of solids, 

aeration, secondary settling, and ash lagoons. In the mid 

1980’s upgrades and modifications included a coarse 

screening facility, raw pumping facility, grit chambers, 

primary and secondary settling, digesters, incineration 

facilities, dissolved air flotation, and belt filter presses to 

replace vacuum filters. In the 2000’s, the Plant underwent 

major improvements. New sludge feed equipment and 

polymer feed system were added. The belt filter presses 

were replaced with centrifuges, primary and secondary 

thickening facilities were improved, and dissolved air 

flotation was replaced with thickening centrifuges.

Present Treatment
Every day, the plants of MSDGC turn about 200 

million gallons of wastewater into clean water. As a 

Incineration building Incinerator



38                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2022

local wastewater utility, sewer service is provided to 

about 230,000 households and businesses in the City 

of Cincinnati and Hamilton County, Ohio. MSDGC’s 

service area encompasses 290+ square miles and 

serves 43 of the 49 communities in Hamilton County 

as well as small parts of Butler, Clermont, and Warren 

counties. MSDGC operates and maintains about 3,000 

miles of underground sewer pipe, about 100 pump 

stations, several high-rate treatment facilities, and 9 

wastewater treatment plants. Some of our sewers carry 

both rainwater and sewage in the same pipe (combined 

sewers), while the rest carry only sewage (sanitary 

sewers). 

As the largest plant, Mill Creek has a design flow 

capacity of 130 MGD, peak design capacity of 240 MGD, 

and a wet weather design flow capacity of 430 MGD. 

The average daily flow is between 80-100 MGD. Mill 

Creek serves about 855,000 customers- including many 

industrial customers. The monthly power cost to run all 

treatment processes is roughly $330,000. 

Mill Creek is divided into liquid and solid processes. 

The liquid process includes coarse bar screening, grit 

removal, primary settling tanks, aeration, clarification, 

disinfection, then to the Ohio River. The solids process 

includes gravity thickeners, holding tanks, thickening 

and dewatering centrifuges, incineration, and ash 

lagoons. 

Mill Creek employs four crews of six operators that 

run the plant. Each operator is trained in at least three 

out of the five areas of the plant. There is also a liquid 

maintenance and a solids maintenance team because 

the plant is so large. Plant services consists of roughly 

100 workers: electricians, engineers, instrumentation 

technicians, plant maintenance specialists, heavy 

electric, SCADA technicians, machinists, painters, 

laborers, truck drivers, IT personnel, and storekeepers. 

Plant Profile

Diversion Chamber under construction



www.ohiowea.org                                                                                                                                                     39

Liquid End Process 
Influent flow enters the plant through the diversion 

chamber from the West Branch Interceptor, East Branch 

Interceptor, Mill Creek Interceptor, and Auxiliary Mill 

Creek Interceptor. From the Diversion Chamber, flow 

enters the coarse bar screens where big objects like 

logs or rocks are removed. Mill Creek has four screens 

for a total screening capacity of 680 MGD. The flow 

enters one of two wet wells and is pumped using large, 

raw sewage pumps. While generally running three 40 

MGD pumps for average flow, there are 12 Raw Sewage 

Pumps in total. Nine have a capacity of 40 MGD; three 

of those with variable speed controls. Two are 65 MGD, 

and the twelfth is a smaller pump of 30 MGD capacity. 

The largest pumps are only used for wet-weather, high 

flow events. The wastewater is pumped vertically 50 feet 

and from that point the plant is gravity fed.

The raw sewage pumps send the influent flow into 

one of two force mains. It then travels to the grit tanks 

where fine organics and inorganics are removed. The 

grit is deposited into a dumpster where it is then hauled 

to the landfill.

The de-gritted wastewater then flows to the primary 

settling tanks. There are eight Primary Settling tanks 

with a capacity of 54 MGD each but only average 10-

12 MGD. As the solids settle, they are raked to a cross-

channel using sludge collectors and are pumped to the 

four gravity thickening tanks. 

Flow enters one of six aeration tanks after leaving 

the primary settling tanks. Mill Creek uses an activated 

sludge process type of aeration and it is the most 

important part of the liquid process. There are three 

passes in each aeration tank. The tanks are aerated 

with hundreds of fine bubble diffusers that reduce the 

standard cubic feet per minute (SCFM) from pass one to 

Plant Profile

pass three. Each aeration tank is equipped with six inlet 

gates- three gates for plug flow and three gates for step 

feed. Once influent flow reaches 160 MGD, step feed is 

activated. The minimum flow required through aeration 

is 130 MGD. Treatment capacity is 240 MGD but aeration 

can handle flows as high as 430 MGD for short periods 

as blankets are kept to a minimum to avoid unloading. 

The major contributing factor to how much flow that 

can be treated during wet weather events is the Ohio 

River level- the higher the river, the more it will impede 

the amount of effluent able to be discharged. Depending 

on that level and the influent entering the plant, it may 

be necessary to bypass aeration or bypass the plant. 

At the end of the third pass, aeration flow goes over a 

T-shaped weir, or “T-wall”. This is where the wastewater 

enters the clarifiers and where an operator will grab a 

sample to run a settling test and mixed liquor suspended 

solids test. Each clarifier consists of a South, Mid, and 

North Bay. Sludge collectors are in each bay and these 

collect the RAS and WAS- wasting and return sludge 

come off the same line. 

The effluent from the clarifiers is disinfected with 

liquid sodium hypochlorite. It enters east and west 

Green aeration tanks from industry



40                                                                                                                                                                 Buckeye Bulletin - Issue 3 | 2022

channels from the respective clarifier tanks. The east 

and west channels come together after going over a 

Parshall Flume. The chemical channel mixers in the 

final effluent channel mix in the hypochlorite before the 

effluent is discharged into the Ohio River. Mill Creek will 

soon be using peracetic acid (PAA) for disinfection. The 

PAA is safer for the environment and dissipates quicker 

than hypochlorite although PAA is more expensive.

In 2019, Mill Creek began construction of a new 

diversion chamber as the first step to support increased 

hydraulic capacity by creating alternative flow routing 

paths at the headworks. Planned upgrades include 

a new pump station, screening facility, and high rate 

treatment that will reduce flow surcharges and lower 

the flow level in the incoming interceptors during wet 

weather events. By increasing capacity to 700 MGD, the 

goal is to eliminate several hundred million gallons of 

CSOs currently discharged annually into Mill Creek. 

Construction of the diversion chamber is expected to be 

complete in July 2022.

Solids End Process
The solids end process begins with the primary settling 

tanks. Primary sludge pumps pump the settled solids 

from the primary tanks to the gravity thickening tanks. 

Each thickening tank can hold about 300,000 gallons. 

A splitter box distributes flow between the four gravity 

thickening tanks. The solids settle and are pumped to 

holding tanks. The holding tanks are decommissioned 

digesters that were installed in 1954 that are now used 

for temporarily storing sludge before it is incinerated. 

There are 12 holding tanks with a capacity of 2.2 million 

gallons each.

The WAS from the aeration process is thickened 

using centrifuges. Secondary thickening employs four 

centrifuges each rated for 1100 gpm. An emulsified 

Plant Profile

polymer is added during the process to help thicken the 

WAS. The thickened WAS, or TWAS, is then pumped to 

the holding tanks. The holding tanks are equipped with 

floating covers that can move up or down with the sludge 

level. The TWAS and primary sludge in the holding tanks 

are pumped to a Feedwell in the Dewatering building 

using pumps that are capable of pumping approximately 

1600-1800 gpm. Once in the feedwell, the sludge goes 

through a grinder before being sent to the dewatering 

process.

The dewatering process consists of six centrifuges. 

The dewatering centrifuges spin much faster than 

secondary thickening centrifuges. Again, emulsified 

polymer is mixed with the sludge to assist in thickening 

it. The centrifuges are capable of processing 125 gpm of 

sludge. This increases the solids content to 26-28%. 

The last step in the solids handling process is 

incineration. In 2010, multiple hearth incinerators 

were replaced with three high temperature fluid bed 

(HTFB) incinerators. Incineration burns about 90-100 

tons of sludge per day on average. The incineration 

process uses extremely high temperatures and moving 

sand to break up and combust sludge. Particles begin 

combusting in the sand bed and then rise into the 

upper area of the incinerator called the freeboard, to be 

completely burned. The incinerators use either fuel oil 

or natural gas as supplemental fuel to burn the sludge. 

Air is provided to move sand and to keep the fuel sources 

clear of sand. Hot exhaust from the incinerator is used to 

transfer heat to the air going into the incinerator – this 

minimizes supplemental fuel consumption. Exhaust 

air is scrubbed of solid particles and released into the 

atmosphere. Spent scrubber water, which contains 

ash from the incineration process, is pumped to an 

ash lagoon. Once every three years or so, the lagoon is 

drained, and the ash landfilled.



www.ohiowea.org                                                                                                                                                     41

Plant Profile

Organization & Structure 
Since 2009, MSD has been implementing one of 

the largest public works programs in the history of the 

community to enhance the collection and treatment of 